YT 945 W BT KR B B R 5 O

Jiangsu Ceramics & Refractory Products Quality Supervision Inspection Center

o

LR

Test Report

2016TC800139 # 2 1 F1NA
= @BER o 1S
A |$%m;m% K BA4828
Product name Speviications
T HE\#S \ T b
Producing date' Batch No, Brand

AR FR\ b\ ETE B IE\ FH\ B4

Entrusting unit name\Add\Tel. \Phone\Zip

Fg (RED BIRZ
\18662578307\215127

AT M TR B M E RIS S\—

FHE SRR\ I\ EIE R\ F AL \Eh

Manufacturer name‘\Add\Tel. \Phone\Zip

Unit being tested ‘Add\Tel. \Phone\Zip \—\ et Ee
% 7= BT\ M\ B E R 1\ T\ B i

{0 ,ﬁ’* | -':'E :: ] =4
Bl | s SRR | (pm) WA il =
Test kind Task from Sample bill Ne
3 O 3 . * =17 = E
g | s FEBS |50161c800139
Sample quantity Sapl ing batch Sample Na
WA | AR | WS |
Sumpling date Sanp] iz stafl ‘ S ing |:I_‘-I=..':IJ('-
HESR | ERERHENS | SHERTS
Grade Rackup SN‘I:‘I;\;III:“II;I‘h:_l‘]l‘.rl\.::;lll up Lo S birediars
e 5 AR
o i e EREER GO il
B H | _ | b | L 958 R K PR R
c SIS | " AE_R |
Test date 2016 05 04 —O lb {}0 Ub Test lowation I Jﬁ%ﬁ*ﬁ{sﬁ EF‘JE‘\

A I8 kR

Test Standard (s) OB/ 1500~ 2000

(P RACATD

FEm AR
HMIELEIL

Test Conclusion

HﬁyQEM#A-Bfriﬁwﬁ

.;;"'.’- £ §

(%wwi@mmmﬂ m&ﬂ¢m¥*

(m3§$1im§)
2016 4F 5 H 10 H

&ix e
Note
Approval

Proofreader )ﬁ/zﬂ_

Miajzﬁ:;este /J&E "LJ}L\



AR

R ILC &

R

b= |
2016TC800139 2 W Few
Fe BB By e fﬁ RB G S ST
No. Test item Unit e Test results " A
N SEEE, ik, wE
Gy FohZERmABEY S
J"‘“nnﬁﬁﬂi_ﬁ. = %J‘é“i\ ERH 5’%};?’&‘1\ fffu
AR IRRR G,
W, RS,
] MR L. e I 7L = A s i
748 (ﬁ!‘z-ﬁﬁ[.lb\ﬂ:‘_ . ﬁﬁﬁ&‘yﬂﬁélﬁf fFE
Gk BE
2 12h N OREE T R
% 52 i J e b i — R, Mk 10 % 10 £
oK
B/iE
Note




4,

',
) A0

A

\‘\“\up:p,," ]
CNAS i
el

W TESTING
AN CNAS L0125
20151000357 TR 2015 HRAEF 0355

ke 3 R &

Test Report

Ne: 2016TC800139 f@@ﬁ

= B & N
Product name: ANFHR =L

it being tested: ———

¥ R

Manufacturer: i
7 P IV
Entrusting wnit: Mk (PED FGRAA
w3 K Al
Test  kind: R
ARNE TN
-

W B A 56 P

ervision Inspection Center

o



	BA4828 001.jpg
	BA4828 002.jpg
	BA4828.jpg

